



Product Service

CERTIFICATE

No. Z2 14 04 21860 153

Holder of Certificate: Ledon A/SVestergade 25
Gram
6510 Gram
DENMARK**Production Facility(ies):** 21860**Certification Mark:****Product:** Playground equipment**Model(s):** 1610, 1630;**Parameters:** 3 climbing bars with the heights 90, 105 and 120 cm.
1630: Posts made of galvanized steel.
1610: Posts made of coloured steel.**Tested according to:** DIN EN 1176-1:2008
EN 1176-1:2008

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713040216-06**Valid until:** 2019-04-10**Date,** 2014-04-11

(Jens Biesenack)

Page 1 of 1

